STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

G3 Engineering Consultants (Pvt.) Ltd.

Construction of Building of Government College Women University Sialkot on Acquired
PIECE of Land at Sialkot (Group No. 01)

Reference # CED/TFL 4289 (Dr. Rizwan Riaz) Dated: 04-12-2023
Reference of the request letter # RE/G3/GCWU/81 Dated: 27-10-2023
Tension Test Report  (Page# 1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =) g
= . g E = . . =
e Diameter/ Area - =23 Yield Stress | Ultimate Stress S =
. . . . =}
s g Size (1n2) E’ o 3 (ps1) (pSl) E 'g E
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= 5 <=| o < e & 5 & =
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1| 0.383 3 0.378 | 0.11 | 0.112 | 3620 5010 72600 | 70950 | 100400 | 98200 | 1.10 | 13.8

2 | 0.375 3 0.375 | 0.11 | 0.110 | 3740 5150 75000 | 74770 | 103200 | 103000 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
Fantasy Builders & Developers LLP
Construction of Fantasy Plaza, Dream Garden, Lahore.

Reference # CED/TFL 4291 (Dr. Rizwan Azam) Dated: 04-12-2023
Reference of the request letter # Nil Dated: 01-12-2023
Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =
2| o S | Es | . =
&0 Diameter/ Area = 23 Yield Stress | Ultimate Stress S =
. . . . S
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= | Z <= Z < z < z < g

1 | 0.366 3 0.370 | 0.11 | 0.108 | 3470 4790 69600 | 71020 | 96000 | 98100 | 1.10 | 13.8

2 | 0.368 3 0.371 | 0.11 | 0.108 | 3520 4760 70600 | 71700 | 95400 | 97000 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

University of Engineering and Technology Lahore, 54890

Test Floor Laboratory

Department of Civil Engineering

Sub Division Officer
The Punjab Employees’ social Security Institution
Works Wings
Camp Office at Sargodha.
(Construction of Directorate Social Security at Sargodha.)

Pakistan. Ph: 92-42-990292(02

Reference # CED/TFL 4292 (Dr. Rizwan Riaz)
Reference of the request letter # DSSS/Med/227

Tension Test Report

(Page # 1/1)

Dated: 04-12-2023
Dated: 27-09-2023

Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- . -g %[} g
So Dlan.leter/ Area = Z 3 Yield Stress Ultimate Stress | = =
2 size (in?) = | 3 (psi) (psi) g 2| g
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4 -~ R = 0 =
- S %
Telzlzl s )z 2|z |25 ®
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1| 0367 | 3/8 0370 | 0.11 | 0.108 | 3410 4690 68400 | 69730 | 94000 | 95900 | 1.10 | 13.8

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Construction of 8-Lane Overhead Bridge at Imamia Colony.

Reference # CED/TFL 4295 (Dr. Rizwan Riaz) Dated: 04-12-2023
Reference of the request letter # RE/4537/02/MH/167 Dated: 04-12-2023
Tension Test Report  (Page # 1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
&0 Diameter/ Area i % '§ Yield Stress | Ultimate Stress ‘gfn =
. . 2 . . S
S § Size (in) S © 3 (psi) (psi) § s | 2
z ~ | R = | & | 3
- s | E
€ |E.|55| £ | % E | E| £ ¢ 5"
2 |EE|Sg| §E | § | (ke | (kg E > g 5 =
< |2 <= Z < z < z < g
1 | 0.362 3 0.368 | 0.11 | 0.106 | 3610 4940 72400 | 74820 | 99000 | 102400 | 1.00 | 12.5 | _
-5
2 | 0.364 3 0.369 | 0.11 | 0.107 | 3920 5220 78600 | 80690 | 104600 | 107500 | 0.90 | 11.3 %
=
3 | 0.361 3 0.368 | 0.11 | 0.106 | 3690 5100 74000 | 76590 | 102200 | 105900 | 0.90 | 11.3 g
<
4 | 0.366 3 0.370 | 0.11 | 0.107 | 3920 5250 78600 | 80390 | 105200 | 107700 | 0.80 | 10.0 | *

Note: only four samples for tensile and two samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Dy. Dir Infra
Defence Housing Authority, Gujranwala

“Sec K”
Reference # CED/TFL 4296 (Dr. M Kashif) Dated: 04-12-2023
Reference of the request letter # 111/15/DD/RS/Lab/K/436 Dated: 02-12-2023
Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= B g
E . g =) = . . =
&0 Diameter/ Area = % & Yield Stress | Ultimate Stress S =
. . . . S
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2 |E€EZ2  E|  E|® ®« | E | 5 | E | § |2
= | Z <= Z < z < z < =

1 | 0.398 3 0.386 | 0.11 | 0.117 | 4180 5960 83800 | 78760 | 119500 | 112300 | 1.10 | 13.8

2 | 0.396 3 0.385 | 0.11 | 0.117 | 4100 5910 82200 | 77550 | 118500 | 111800 | 1.00 | 12.5

- | 4.322 10 |1.272 | 1.27 | 1.270 | 35600 | 59000 | 61800 | 61770 | 102400 | 102400 | 1.50 | 18.8

- | 4.321 10 | 1.272 | 1.27 | 1.270 | 35800 | 59000 | 62200 | 62120 | 102400 | 102400 | 1.70 | 21.3

Note: only four samples for tensile and two samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

#10 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
Thaheem Construction
Vet Line Pharma Sundar Industrial Estate.

Dated: 04-12-2023
Dated: 04-12-2023

Reference # CED/TFL 4298 (Dr. Rizwan Riaz)
Reference of the request letter # Nil

Tension Test Report  (Page # 1/1)
Date of Test 07-12-2023
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.351 3 0.363 | 0.11 | 0.103 | 3230 4560 64800 | 68960 | 91400 | 97400 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
EA Consulting Pvt Ltd.
Construction of Peshawar Northern Bypass Package-3A.

Dated: 05-12-2023

Reference # CED/TFL 4300 (Dr. M Kashif)
Dated: 24-11-2023

Reference of the request letter # PNBP/EA/RE-3A/23/-284

Tension Test Report  (Page-1/4)
Date of Test 07-12-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
S .
. > 2 Z 2
Nominal | Nominal | Measured | Yield strength Breaking 2= 2= g =
¢ | Diameter | Weight weight clause (6.3) strength 252 7 K S
Z, g g ) clause (6.2) § = 5 o0 8
£ = e 2
70} = ;;
X =
(mm) (kg/km) (kg/km) (kg) (kN) (kg) | (kN) GPa &
12.70
1 12" 780.0 790.0 17600 172.66 20000 | 196.20 198 >3.50 XX
12.70
2 12" 780.0 790.0 18100 177.56 19900 | 195.22 199 >3.50 XX
12.70
3 127 780.0 789.0 18000 176.58 19600 | 192.28 199 >3.50 XX
Only three samples for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

Note:

1-  You can See your reports On Internet in the following web site

I/C Testing Laboratoires

UET Lahore, Pakistan.

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.

3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
EA Consulting Pvt Ltd.
Construction of Peshawar Northern Bypass Package-3A.

Reference # CED/TFL 4300 (Dr. M Kashif) Dated: 05-12-2023
Reference of the request letter # PNBP/EA/RE-3A/23/-284 Dated: 24-11-2023

Graph (Page - 2/4)

Stress Strain Relation -- Specimen No. W 1
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
EA Consulting Pvt Ltd.
Construction of Peshawar Northern Bypass Package-3A.

Reference # CED/TFL 4300 (Dr. M Kashif) Dated: 05-12-2023
Reference of the request letter # PNBP/EA/RE-3A/23/-284 Dated: 24-11-2023

Graph (Page - 3/4)

Stress Strain Relation -- Specimen No. W 2
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I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
EA Consulting Pvt Ltd.
Construction of Peshawar Northern Bypass Package-3A.

Reference # CED/TFL 4300 (Dr. M Kashif) Dated: 05-12-2023
Reference of the request letter # PNBP/EA/RE-3A/23/-284 Dated: 24-11-2023

Graph (Page - 4/4)

Stress Strain Relation -- Specimen No. W 3
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I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



Reference # CED/TFL 4301 (Dr. M Rizwan Riaz)
Reference of the request letter # VECO/2023/0523/

M/S Vision Engineering (Pvt) Ltd

Lahore

STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-990292(02

Dated: 05-12-2023
Dated: 05-12-2023

Tension Test Report  (Page - 1/2)
Date of Test 07-12-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Nominal | Nominal | Measured Yield strength Breaking g —
¢ | Diameter | Weight weight clause (6.3) strength clause S S
4 ) (6.2) 8 g
. <) v
7 = =
s 5
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 3/8") 430.0 441.0 7300 71.61 10500 103.01 >3.50 04
Only one samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-

3-

You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples




Reference # CED/TFL 4301 (Dr. M Rizwan Riaz)
Reference of the request letter # VECO/2023/0523/

M/S Vision Engineering (Pvt) Ltd

Lahore

STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-990292(02

Dated: 05-12-2023
Dated: 05-12-2023

Tension Test Report  (Page -2/2)
Date of Test 07-12-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Nominal | Nominal | Measured Yield strength Breaking g —
¢ | Diameter | Weight weight clause (6.3) strength clause S S
4 ) (6.2) 8 g
. <) v
7 = =
s 5
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 3/8") 430.0 443.0 9900 97.12 10700 104.97 >3.50 01
Only one samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-

3-

You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Material Engineer

NESPAK — EPCM-PICIIP

Punjab Intermediated Cities Improvement Investment Program (PICIIP)
Consultancy Services for Engineering, Procurement and Construction Management
Parking Sheds in Sahiwal & Sialkot (NCB-WORKS/PICIIP-27)

Dated: 05-12-2023
Dated: 05-12-2023

Reference # CED/TFL 4304 (Dr. Rizwan Azam)
Reference of the request letter # 3976/11/MS/SWL/Sheds/01/536

Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =) =
~— . ] = .2
So Dlan.leter/ Area = Z 3 Yield Stress Ultimate Stress | = =
) Size . 2 = < © . . o0 e
B (in%) S 2= (psi) (psi) S| € | 2
= R -2 2 < o
z >~ = Q| =
- S £
w = é
€ |E_|E5| £ | E| 3| | % |g|¢¥
2 |E¥| 5 £ | 5 | ke | (kg E g E S | Z
1 | 0.380 3 0.377 | 0.11 | 0.112 | 3380 4960 67800 | 66690 | 99400 | 97900 | 1.50 | 18.8 =
D
2 | 0.382 3 0.378 | 0.11 | 0.112 | 3410 4990 68400 | 66970 | 100000 | 98000 | 1.30 | 16.3 ;’3
'S
- - - - - - - - - - - - - - <

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

AZ Engineering Associates

Rehabilitation of Gujrat Sargodha Road (Section Gujrat City to Mungowal) Length = 18
km District Gujrat.

Reference # CED/TFL 4331 (Dr. Ali Ahmed) Dated: 11-12-2023
Reference of the request letter # RE AZEA/GT-783 Dated: 14-10-2023
Tension Test Report  (Page-1/1)
Date of Test 13-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =) g
= . g E = . . =
e Diameter/ Area - =23 Yield Stress | Ultimate Stress S =
. . . . =}
s g Size (1n2) T_a o 3 (ps1) (pSl) E 'g E
z. >~ R = 2| 5
o 5 £
— < ] < o < o < o e
S |Eo|55| £ | B = E £ s | 2| =
z |E€ 22| E| £ | & | k0 | E | £ E | § |2
= 5 <=| o < e & 5 & =
= | Z 4 Z. Z

1 | 0.382 3 0.378 | 0.11 | 0.112 | 3800 6000 76200 | 74650 | 120300 | 117900 | 0.90 | 11.3

2 | 0.387 3 0.380 | 0.11 | 0.114 | 3900 5900 78200 | 75610 | 118300 | 114400 | 0.80 | 10.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Minaar Constructions
Islamabad
(Plaza at Plot No. 35,36,37 Fazaia Housing Society Lahore.)

Reference # CED/TFL 4306 (Dr. Rizwan Riaz) Dated: 05-12-2023

Reference of the request letter # Nil

Tension Test Report

(Page # 1/1)

Dated: 04-12-2023

Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
) Diameter/ Area = 2T Yield Stress Ultimate Stress | = =
) . . 2 = ® S . . 0 )
2 Size (in?) T | €3 (psi) (psi) £ 2| g
=) o m — < —
z - 2| 2| =
- s | E
” 3 | = 3 | = = — = - | F
E |E_|S5| £ | % £ = £ = | 5| &
2 |EX|S52| E| § | ke | (ke £ 5 £ g =
= =) < =) < =) < o < <
| Z z 4 4
1 | 0.384 3 0.379 | 0.11 | 0.113 | 3940 5630 79000 | 77000 | 112900 | 110100 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




Test Floor Laboratory

Municipal Officer (I)
Municipal Committee
Gojra

(Construction of Waste Water Treatement Plant (WWTP) Gojra City. (Package-1

Sewerage System))

Reference # CED/TFL 4307 (Dr. Rizwan Riaz)
Reference of the request letter # 2068

Tension Test Report  (Page # 1/1)

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

STRUCTURAL ENGINEERING DIVISION

Dated: 05-12-2023
Dated: 28-11-2023

Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =) =
-1 : Iy = =
So Dla@eter/ Area = Z 3 Yield Stress Ultimate Stress | = =
) Size . 2 = < © . . o0 e
B ; (in%) S 2= (psi) (psi) S| € | 2
S (inch) = & ° « =2
z >~ = Q| =
;.' S | E
w = é
Z E | 5 E | § | (kg | (kg £ 5 £ S £
= o < S < o & e & =
=~ 4 4 4 4
1| 0112 | 316 | 0.205 | ----- 0.033 | 1090 1270 | - 73120 | ----- 85200 | 1.30 | 16.3
2| 0114 | 3/16 | 0.207 | ----- 0.034 | 1190 1350 | - 77950 | ----- 88500 | 1.00 | 12.5
3| 0.193 14 | 0.268 | ----- 0.057 | 1890 2420 | - 73600 | ----- 94300 | 1.20 | 15.0
4 | 0.190 14 | 0.267 | ----- 0.056 | 1800 2360 | ----- 70870 | ----- 93000 | 1.30 | 16.3
5] 0362 | 3/8 |0.368 | 0.11 | 0.106 | 2930 4180 58800 | 60660 | 83800 | 86600 | 1.50 | 18.8
6 | 0.367 3/8 | 0370 | 0.11 | 0.108 | 2900 4230 58200 | 59300 | 84800 | 86500 | 1.40 | 17.5

Note: only six samples for tensile and three samples for bend test

| | | | |
Bend Test

3/16" Dia Bar Bend Test Through 180° is Satisfactory

1/4" Dia Bar Bend Test Through 180° is Satisfactory

3/8" Dia Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

I/C Testing Laboratoires
UET Lahore, Pakistan.

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

GE Construction Manager
Sofia and Kasim Kasuri Residence
Construction Kasim Kasuri Residence 49 Tufail Road Cantt Lahore.

Reference # CED/TFL 4309 (Dr. Rizwan Riaz) Dated: 06-12-2023
Reference of the request letter # KKH/GE/ST/002 Dated: 06-12-2023
Tension Test Report  (Page # 1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | Diameter/ | E :
=) 1an-1e er Area = 2T Yield Stress Ultimate Stress | = =
s | o= (in’) 3 | 53 (psi) (psi) 2 2|
. . ) = =<
2 = (inch) = E 5 E” =
- s | E
ezl E] T |z | E |3 |2 5"
t o o - © p—( : °
2| E| 5| E|  E|® «| E | 5 | E| § |2
= > < - < z < z < =

1| 0.381 3/8 | 0378 | 0.11 | 0.112 | 3280 4940 65800 | 64530 | 99000 | 97200 | 1.10 | 13.8

210387 | 3/8 |0.380| 0.11 | 0.114 | 3430 4990 68800 | 66540 | 100000 | 96800 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory
Department of Civil Engineering

University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-990292(02

M/S Building Standards

Lahore

(Project for Shahjahan Gulfan)

Reference # CED/TFL 4310 (Dr. Rizwan Azam)
Reference of the request letter # GT/LTR/231205-046

Dated: 06-12-2023
Dated: 05-12-2023

Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | e g
= . =) = = . . =
&0 Diameter/ Area = 23 Yield Stress | Ultimate Stress S =
. . 2 . . S
S § Size (in) S © 3 (psi) (psi) § s | 2
z ~ | R = | & | 3
- s | E
2 |EE| 52 E| 5 | ke | (ke E g g 5 | 2
= | Z <= Z < z < z < g
1| 0.378 3 0.376 | 0.11 | 0.111 | 3870 5450 77600 | 76800 | 109200 | 108200 | 0.90 | 11.3

Note: only one sample for tensile test

Bend Test

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

Velosi Integrity & Safety Pakistan (Pvt) Ltd.

Detailed Design & Resident Supervision of Regional Campus of Allama Igbal Open
University Sargodha.

Reference # CED/TFL 4312 (Dr. Rizwan Azam)
Reference of the request letter # VISP/RC/SRG-025

Dated: 06-12-2023
Dated: 01-12-2023

Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | b - - . £
e Diameter/ Area -~ = = Yield Stress | Ultimate Stress | = =
|2 Size (in’) 2 | £3 (psi) (psi) g 2| g

2 b ==} = 2” =
o 5 £
wn — — — — = é

g |E_|E2| E| % E| T | £E| % |8 ¢

2 |EE g i E 3 (kg) | (kg) g 3 g 3 i

4 r4 r4 4
1 | 0.361 3 0.368 | 0.11 | 0.106 | 3230 4610 64800 | 67110 | 92400 | 95800 | 1.40 | 17.5

Ittehad
Steel

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Material Engineer

NESPAK

PRSWSSP, Taunsa

Punjab Municipal Services Company

Procurement of Civil Works, South-III, Tehsil Taunsa Package TAU-03 at Sonra Village

Pipe Facory.
Reference # CED/TFL 4313 (Dr. Rizwan Riaz) Dated: 06-12-2023
Reference of the request letter # NESPAK/PRSWSSP/TAUNSA/ME/27 Dated: 04-12-2023

Tension Test Report  (Page # 1/2)

Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test
= 2
[ w» 5
50 Diameter/ Area = 0 7S ey =
) . 2 = £ = £ n 5
size (mm°) - g == s = = £ ”
s| B 2 = s< | EC | = 5 k.
z e 2 =~ = = 20 =
™ = =) S g
E |£EE| 58| £ E g 5 =
» | EE| SE g > kg) | (kg) > > £
< z < z < < < =
1| 0129 5 4.57 | ===-e-- 164 | - 1380 | =------ 825 0.40 5.0
2 | 0127 5 454 | - 16.2 | - 1190 | - 723 0.40 5.0

Note: only two samples for tensile and one samples for bend test

Bend Test

5mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Material Engineer

NESPAK

PRSWSSP, Taunsa

Punjab Municipal Services Company

Procurement of Civil Works, South-III, Tehsil Taunsa Package TAU-03 at Sonra Village
Pipe Facory.

Reference # CED/TFL 4313 (Dr. Rizwan Riaz) Dated: 06-12-2023
Reference of the request letter # NESPAK/PRSWSSP/TAUNSA/ME/27 Dated: 04-12-2023

Tension Test Report  (Page # 2/2)

Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
. T | o g
o0 Diameter/ Area = Z 3 Yield Stress Ultimate Stress | = =
) . . 2 = S o . . 0 S
B Size (in%) > o (psi) (psi) S| € | 2
=) Ne) ") p— s —
z >~ = Q| =
s S | E
) = é
€ |E_|S3 £ | % E | E| £E| |5 ¢
2 |E¥| 5 £ | 5 | ke | (kg E g E S | Z
< | Z <= 2 < z < z < g
1| 037 3 0.372 | 0.11 | 0.109 | 3490 4760 70000 | 70600 | 95400 | 96300 | 1.50 | 18.8 =
D
2 | 0.371 3 0.373 | 0.11 | 0.109 | 3520 4740 70600 | 71110 | 95000 | 95800 | 1.60 | 20.0 | @
:
- - - - - - - - - - - - - i
D
=
- [72]

Note: only two samples for tensile and one samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Lahore Ring Road Southern Loop (SL-3) Project

Reference # CED/TFL 4314 (Dr. M Kashif)
Reference of the request letter # Nespak/LRRA/MNA/SL-3/091

Dated: 06-12-2023
Dated: 29-11-2023

Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= B0 =
- . ] = .2
5o Dlan.leter/ Area = Z 3 Yield Stress Ultimate Stress | = =
) Size . 2 = < o . . o0 e
B (in%) S 2= (psi) (psi) S| € | 2
= R -2 2 < o
z >~ = 0| =
;.' S | E
) = é
2 |E¥| 5 £ | § | ke | (kg E g E S | 2
1| 4.143 32 (3163 | 1.25 | 1.218 | 47600 | 57600 | 83951 86150 | 101588 | 104300 | 1.40 | 17.5 E
2 | 4175 32 | 31.75| 1.25 | 1.227 | 45000 | 56000 | 79366 | 80830 | 98766 | 100600 | 1.40 | 17.5 :é
£
. . . . . . . . . . . . . . <

Note: only two samples for tensile and one sample for bend test

Bend Test

32mm Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
Landmark Developers
Grand Height 11

Reference # CED/TFL 4315 (Dr. Rizwan Riaz) Dated: 06-12-2023
Reference of the request letter # 001/12/23 Dated: 05-12-2023
Tension Test Report  (Page # 1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= B g
= . g s = . . =
&0 Diameter/ Area = 23 Yield Stress | Ultimate Stress S =
. . . . S
S § Size (in) = g3 (psi) (psi) ; € |2
z ~ | R = | & | 3
™ S £
— [~ ] [~ ] [~~1 ] [~~1 ] e
& |E~|S5| £ | E = S £ S | 5] =
2 |E€EZ2  E|  E|® ®« | E | 5 | E | § |2
< |2 <= Z < z < z < =

1| 0.379 3 0.377 | 0.11 | 0.111 | 3590 5010 72000 | 71050 | 100400 | 99200 | 1.00 | 12.5

2 | 0.382 3 0.378 | 0.11 | 0.112 | 3590 5100 72000 | 70390 | 102200 | 100000 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer (Bridges) N-45, N-90 and N-95
PEAS Consulting & Jv
Construction of New Bridge at Kotay, km 12+600 (N-95), District Swat.

(WMI Lahore)
Reference # CED/TFL 4316 (Dr. M Kashif) Dated: 06-12-2023
Reference of the request letter # RE/PEAS/NHA-143 Dated: 08-11-2023

Tension Test Report  (Page-1/2)

Date of Test 07-12-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
L .
. » o2 £
Nominal | Nominal | Measured | Yield strength Breaking =S8 _E =
S | Diameter | Weight weight clause (6.3) strength 23 ? F = 5
Z. clause (6.2) | = S = oo hg
. = s P
N E —
<
X £
(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa I~
12.70
127 780.0 790.0 18000 176.58 19900 | 195.22 199 >3.50
Only one sample for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer (Bridges) N-45, N-90 and N-95
PEAS Consulting & Jv
Construction of New Bridge at Kotay, km 12+600 (N-95), District Swat.

(WMI Lahore)
Reference # CED/TFL 4316 (Dr. M Kashif) Dated: 06-12-2023
Reference of the request letter # RE/PEAS/NHA-143 Dated: 08-11-2023

Graph (Page —2/2)

Stress Strain Relation -- Specimen No. W 1

2000
1800 - '
1600 -
1400 H
1200 -
1000 H
800 -
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600 -
400 -
200 +

0 T T T T
0 0.2 0.4 0.6 0.8 1

Strain (%)

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Saad-ur-Rehman
Model Town, Lahore..

Reference # CED/TFL 4319 (Dr. Asad Ali) Dated: 07-12-2023

Reference of the request letter # Nil

Dated: 07-12-2023

Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
. T | o g
o0 Diameter/ Area = Z 3 Yield Stress Ultimate Stress | = =
@ . ) = ) . . o0 s
B Size (in°) < ® 2 (psi) (psi) S| € | 2
= Ne) ") — S —
z >~ = Q| =
s S | E
n = é
2 |EX| 52| E| 5§ | ke | (ko) E g E S | 2
< | Z <= 2 < z < z < =
1 | 0.370 3 0.372 | 0.11 | 0.109 | 3360 5250 67400 | 68090 | 105200 | 106400 | 1.10 | 13.8
2 | 0.374 3 0.374 | 0.11 | 0.110 | 3520 5350 70600 | 70580 | 107200 | 107300 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#10 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

P.M
SKY. SC
United Life Style

Dated: 07-12-2023
Dated: 07-12-2023

Reference # CED/TFL 4320 (Dr. Asad Ali)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 07-12-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
) Diameter/ Area = 2T Yield Stress Ultimate Stress | = =
G . . 2 = R S . . &0 )
2 Size (in?) T | €3 (psi) (psi) £ 2| g
=) o m — < —
z - 2| 2| =
™ S £
) = é
2 |EE| 52| E 5 | kg | (kg £ 5 £ 5 =
=] S < = S < 5 < 5 < =
4 4 r4 r4
1| 0.363 3 0.369 | 0.11 | 0.107 | 3490 5150 70000 | 72100 | 103200 | 106400 | 1.30 | 16.3
2 | 0.365 3 0.369 | 0.11 | 0.107 | 3620 5200 72600 | 74420 | 104200 | 106900 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#10 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



